RC10T3 PARTS LIST N [
6917 4-40) x YB" BHSScrew 4 all
BASIC KIT #7003 6936 #4 Aluminum Flat Washer 2 all
SPORT KIT #7013 7260 4-40 Nut, plain small pattem 2 all
TEAM KIT #7037 7340 Rear Suspension Arm, T3 pr all
7341 Raar Shock Mount, T3 2 all
9241 Hear Chassis Plate, aluminum, black anodized 1 all
260 Rear Inner Hinge Pin 2 al
9267 Rear Suspansion Mount, (3-3), 3 toe-in per side | pr all
& 3" anti-squal per side :
9269 5-40 x %" FHSScrew 4 all
BAG D
6292 4-40 X /8" FHSScrew 3 all
6568 4-40 x 316" BHSScrew 4 all
BAG A 8571 | Drive ShalUGear 1 al
6272 | Foam Ball End Dust Cover 14 [al €379 __1.D¥ Theus! Washer 2 o
6273 | Stainless Siee! Ball End, long thread 2 |a OO78 | n Tt Dk SOF E§ |al
6205 4-40 Nut, plain slandard 2 all 6575 T-nut, mokded wistesl inser 1 all
5299 18" Ecip 0 - 6575 Di#t Boht, 2-56 1 all
5466 | Plastic Washer, 1/32" thin spacer 4 |l 6575 | Diff Thrust Bok Cover, molded ! all
6922 440 1 W%° FHSScraw A all 6581 Dif Eﬂﬂﬁ, carbida 332 12 all
6924 4-40 x /8" SHCScraw 3 all 6582 Ditt Spring 1 all
936 #4 Aluminum Flat Washer 2 all 6587 Torgus Control Spring 1 al
6951 4-40 x 1/8" Socket Sel Scraw 2 al 6588 Black Greasa, lube 2cc__| all
7205 Front Suspension Am, T3 pr | al 6589 5/32" x §/16” Ball Bearing, unflanged 2 7037
7210 | Front Block Carrier, 30° caster 2 ai 6591 Stealth Diff Lube, tubs 2cc | al
7211 | KingpinBall End Pin 2 all ot | Tust Sanivij) Washar, S - al
7218___| Front Shock Strut, fibargiass 1 |a 6504 | Thiust Bearing, thick, yellow goid-colored 1__|al
7220 Front Steering Block,for T3 o0y > all 5597 §/32" x 5/16" Bushing, unflanged 2 7003, 7013
7221 Front Infine Axle, aluminum 2 all 6338 JF x 578 Bushing, unflanged 2 7003, 7013
7227 Front Shock Mount 2 all 6599 J16" x 38" Bushing, unfianged 1 all
7990 Plastic Ball End Cup 4 all 6599 416" x 38 Bushing, unflanged 4 7003, 7013
7253 Truck Tumbuckla 9 all 6629 5-40 Steal Locknut {iight gold colored 1 all
7960 4-40 Nut, plain small pattem 5 al 6695 B7 Tooth 48 Pitch Spur Gear 1 all
7413 4-40 x % BHSScrew 2 al 6303 /8" x 58 Ball Bearing, unfianged H 7037
8110 Front inner Hinge Pin 2 all 5306 V16" x /8" Ball Baaring, unflanged 4 7037
9115 | Front Outer Hinge Pin 2 al 698 | 440 1L.0° SHGSerew 3 all
8120 Front Cross Brace, stes! P all 7337 #4 Steel Shim Washer, (gold colored) 3 all
9125 From Bulkhaad 1 all 7373 Maotor Plate Gasket, loam 1 all
9145 Stainless Steel Ball End, long thread (low profile), | 2 all 7669 Drive Shaft/Gear Spacers 2 all
black anadized 7874 4-40 x 716" SHCScrew 2 all
9245 Motor Plate, aluminum black anodized 1 al
BAG B 8251 Torque Control Hub, inner 1 all
6270 Stainless Steel Ball End, shor thread 5 all 8252 Torque Control Hub, outer 1 all
6292 4-40 x 3’8 FHSScraw 4 all 9253 Clutch Disc, for torgue control 1 al
5918 4-40 x %" BHSScrew 2 a" 9352 Transmission Case, 2 40:1 (T3 & B2) or al
6323 4-40 x WFHSScrew 2 all 8352 Motor Plate Spacers 3 all
7230 Plastic Bail End Cup 4 al 9360 idler Gear, (T3 & B2) y all
7253 Truck Tumbuckle 2 all 2361 Idler Gear Shaft, (T3 & B2) i all
Ta21 Front Body Mount, T3 1 all 9365 Difl Gear, 2.40:1 (T3 & B2) 1 all
7673 4-40 x 5/16 FHSScrew 2 all 9367 Drive Rings, 2.40:1 (T3 & B2) 2 all
9130 Front Top Plate 1 al 9370 Diff Outdrive Hub, 2.40:1 left side (T3 & B2) { all
9155 Servo Saver Sel, plastic sel | all 9375 Diff Outdrive Hub, 2.40:1 right side (T3 & B2) 1 al
9156 Servo Saver Tube, Aluminum 1 all 9380 Transmission Brace, (T3 & B2) 1 all
9157 Servo Saver Nut & Spri set | al
8160 Servo Saver Hou'::ﬁﬁ _pr al BAG E
9165 Drag Link 1 al 6273 Slainless Stesl Ball End, long fread 2 all
9210 Front Kick Up Plate, aluminum 1 all 6292 4-40 ¢ I8 FHSScrew B 2l
9215 | 632 x 3/16" FHMScrew (Phillips) 3 |l 6299 | 1/8" E-iip s |a
9220 Front Bumper 1 all 6372 Dogbone Spring 2 7003, 7013
BAG C 6374 Rear Stub Axle, %" 2 7003, 7013
6375 Roll Pin, for 4° axle 2 7003, 7013
6273 S. S. Ball End, long thread 2 al 6388 Cone Washer, for %" axle 2 7003, 7013
6292 4-40 x 38 FHSScrew 4 al 6466 1/16" Plastic Spacer 4 al

RC10T3 PARTS LIST 1




6306 | 316" x 38" Ball Bearing, unflanged 4 7037 6747 Battery Input Plug wiwires & B.E.C. plug 1 7013
£315 4-40 x 58" FHSScrew 2 all g917 4-40 x 38" BHSScrew 4 all
123 Prashc BaR End Cup d all 6917 4-40 x 3/8" BHSScraw 2 7013
7253 Truck Tumbuckle 2 all 6924 4-40 x 38 SHCScraw 1 7013
T260 4-40 Nut, plain small pattem 4 all 6925 4-40 x %" SHCScraw 1 7013
7351 Rear Shock Strut, T3 moidad 1 all 6932 4-40 x 516" SHCScraw B 7013
7360 %" x 3/8° Bushing, unfianged 4 7003, 7013 6935 #4 Flat Washer, aluminum 2 all
T361 Truck Dogbone 2 7003, 7013 6336 #4 Flat Washer, aluminum T 7013
7366 Rear Hub Carrier, T3 2 all 6951 4-40 x 1/8° Socket Set Screw 1 7013
7368 316" Axla Shims B 7037 7336 Stearing Sarvo Mount 2 all
7369 1/16" Spring Pin, for CVD axles 2 7037 7336 Staaring Servo Mount Spacar 2 all
7377 Rear Axle Bearing Spacer, aluminum 2 7037 7337 K4 Steal Shim Washer, (gold colored) 4 all
1379 CVD Dogbone 2 7037 7527 Throftle Sarvo Mount 2 7013
7380 CVD Axle 2 1037 7673 4-40 x 516" FHSScrew 2 all
7381 CVD Coupling 2 7037 7708 4" Elactrical Wire Tias 4 all
7381 CVD Cross Fin 2 7037 B850 Throttla Resisior Mount, aluminum set 7013
T381 CVD Set Screw 2 7037 9170 4-40 x 516" Sockel Set Screw 1 ail
7383 MIP Threadiock, tube 1 7037 8170 Steering Servo Ball End Cups 2 all
7383 MIP 3/16° Thick Axle Shim 2 T037 9180 Associated Servo Hom sat al
7413 4-40 x %' SHCScrew 2 al N/A 1 %" x 6 Servo Tape Strip 1 7013
9263 Rear Ouler Hinge Pin ' all NA #2 Flal Washer 2 7013
9273 Dogbone Spacer, black plastic 2 7003, 7013 N/A 2" 16 ga. Red Wire 1 7013
BAG F BAG H
5407 Red O-rings 8 all N/A 1 %" x 6" Sarvo Tape Strip 1 7003, 7037
5422 30 Waight Silicona Shock Oil WMoz | Al 6285 4-40 x 4" SHCScraw 2 all
6222 4-40/5-40 Sell Threading Black Nylon Locknut 4 al £332 Body Clips (hood pins) 4 all
6299 1/8° E-clip B all 6338 Antenna Tube w/end cap 1 all
6425 1.02" Stroke Shock Body, goid anodized 2 7003, 7013 6929 4-40 x V8" Special SHCScrew whole 1 all
6428 Shock Cap, molded compaosite 4 all 7320 Body Washers 3 all
5429 Shock Assembly Tool i al 7330 Baftery Hold Down Strap, standard 1 all
6436 1.02° Stroke Shock Body, hard anodized Tefion 2 7037 9235 Baftery Foam Pads 5at all
sealad 9238 Battery Foam Spacars 3 all
6440 Shock Seal Assembly Parts, Teflon 4 all 9247 Gear Cover winsert button (T3 & B2) 1 all
sats
5450 | 13 Stoke Shook Shah z_|a BAG |
6459 1.02" Stroke Shock Shaft 2 all 3438 8-32 Locknut, aluminum 2 all
B465 Shock Pistons, #1, #2, & #3 3 all 6222 4-40/5-40 Self Threading Black Nylon Locknut 2 all
sets 6599 /8 x 3/16 unfianged bushing 4 sport
6469 Black O-rings, for shock cap seal 4 all 6906 3/8 x 3/16 unflanged bearing 4 racer
6473 Shock Cap Bushings 4 all (926 4-40 x 5/8° SHCScrew 16 7003, 7013
8474 Shock Spring Clamp Set 4 all 7840Y | Truck Front Wheel, 3 piece fluorescent yeliow 2 7003, 7013
sets T800Y | Truck Rear Wheel, 3 piece fluorescent yellow 2 7003, 7013
6480 Rear Shock Spring, green colored E all 7803Y | Truck Rear Wheel, 1 piece fluorascent yellow 2 7037
6318 4-40 x ¥’ BHSScrew 4 all 7822 Truck Rear Tire, "Mini Pin* M2 compound, w/ioam | 2 7037
932 4-40 x 5/16° SHCScrew 4 all insan
7217 Shock Rod End, wimolded pivot ball 4 all 7823 Truck Rear Tire, “Stubby T™ XTM compound 2 7003, 7013
7410 1.39° Stroke Shock Body, hard anodized Teflon | 2 7037 7842Y | Truck Front Wheel, 1 piece fluorescent yellow 2 7037
sealed 7875 Truck Front Tire, *Edge” M2 compound, w/ foam | 2 7037
7411 1.39" Stroka Shock Body, gold anodized 2 7003, 7013 inser
1427 Front Shock Spring, green colored 2 all 7876 Truck Front Tire, "Edge” XTM compound 2 7003, 7013
B AG G 7880 Foam Tire Inserts, (already installed in tires) 4 7037
3721__| b2 Pan Head Sorews (sell tieading) 2 | 7013 MASTER BAG
580 Kit Motor, DS Spec i 7013 6950 Allen Wrench Tool Bag, 0507, 1/16", 5/64" & sat all
6242 4-40 Locknut, steel 1 7013 anz
6270 Stainless Steel Ball End, short thread 1 all 6356 Assoclated Molded Tool Set Bag sat all
6515 3mm x 6mm Motor Screws (gold colored) 2 all
e R e T KIT BOX
6674 16 Tooth 48 Pitch Pinion Gear i 7013 7302 T3 Chassis, standard, molded composits 1 al
6711 Theottie Resistor 1 7013 6139 T3 Lexan Truck Body 1 all
6712 Throttle Wiper Arm 1 7013 7189 T3 Truck Decal Sheat 1 all
6714 Nylon Bypass Mount 1 7013 N/A T3 Instruction Manual 1 all
6714 Bypass Brass Tab 1 7013 A T3 Parts List 1 all
6742 | Motor Input Plug wiwires 1 7013 N/A Truck Catalog 1 al
6745 Motor Output Plug wiwires 1 7013

RC10T3 PARTS LIST, 2
AE #117-28




	RC10T3-Parts-List001
	RC10T3-Parts-List002

